
Component Description Pos. Numbers
32012966 OVEN LIGHT 230V 2

|-- 37002148 SCREW (CIRCULAR-HEAD, 3.9*9.5, BLACK) 4
|-- 37002148 SCREW (CIRCULAR-HEAD, 3.9*9.5, BLACK) 4
|-- 37002148 SCREW (CIRCULAR-HEAD, 3.9*9.5, BLACK) 4
|-- 37002148 SCREW (CIRCULAR-HEAD, 3.9*9.5, BLACK) 4
|-- 37002148 SCREW (CIRCULAR-HEAD, 3.9*9.5, BLACK) 4

37002148 SCREW (CIRCULAR-HEAD, 3.9*9.5, BLACK) 4
20612971 REAR INSULATION COVER (BUILT-IN) 7

+-- 20737548 CAVITY(BUILT-IN,GRILL,LAMP,BLACK) 10
37019369 HINGE COUNTERPART (60*60,90*60,B-IN,RIGH 12
37019370 HINGE COUNTERPART (60*60,90*60,B-IN,LEFT 12

|-- 37002589 SCREW (COUNTERSUNK-HEAD, M4*8, BLACK) 13
37002589 SCREW (COUNTERSUNK-HEAD, M4*8, BLACK) 13
20612977 TRAY (60*60, DEEP, BLACK) 15

|-- 20612977 TRAY (60*60, DEEP, BLACK) 15

42043748 OVEN DOOR GASKET (DB.OVEN,NEWG,66,BOTTOM 16
|-- 37015286 GRID (60*60,ST) 17

37015286 GRID (60*60,ST) 17
20612618 REAR PANEL (BUILT-IN,TERMINAL BOX) 29

|-- 32016629 TERMINAL BOX 16A 450V T125 KADO 2/3 30
|-- 32001571 POWER CORD (EUROPEAN TYPE,WHITE) 31

20642270 SIDE PANEL (RIGHT, BUILT-IN) 32
20642271 SIDE PANEL (LEFT, BUILT-IN) 32

|-- 20642270 SIDE PANEL (RIGHT, BUILT-IN) 32
|-- 20642271 SIDE PANEL (LEFT, BUILT-IN) 32
|-- 37002880 SCREW (KNURLED, 3.5*9.5) 40
|-- 37002880 SCREW (KNURLED, 3.5*9.5) 40

37002880 SCREW (KNURLED, 3.5*9.5) 40
|-- 20643409 HANDLE ASS.GROUP(INNER COVER/SOLID/GLASS 49
+-- 20643409 HANDLE ASS.GROUP(INNER COVER/SOLID/GLASS 49
|-- 20643409 HANDLE ASS.GROUP(INNER COVER/SOLID/GLASS 49
|-- 20616863 INNER GLASS ASSEMBLY(60*60,DIST:420) 50

20616863 INNER GLASS ASSEMBLY(60*60,DIST:420) 50
|-- 20616863 INNER GLASS ASSEMBLY(60*60,DIST:420) 50
|-- 37002011 SCREW (COUNTERSUNK-HEAD, M5*10, BLACK) 51
|-- 37002011 SCREW (COUNTERSUNK-HEAD, M5*10, BLACK) 51
|-- 37002011 SCREW (COUNTERSUNK-HEAD, M5*10, BLACK) 51
|-- 37002011 SCREW (COUNTERSUNK-HEAD, M5*10, BLACK) 51
|-- 37002011 SCREW (COUNTERSUNK-HEAD, M5*10, BLACK) 51

37002011 SCREW (COUNTERSUNK-HEAD, M5*10, BLACK) 51
|-- 37010116 OVEN DOOR HINGE (5,4-5,9 KG,GDA;14,5) 52
|-- 37010116 OVEN DOOR HINGE (5,4-5,9 KG,GDA;14,5) 52
|-- 37010116 OVEN DOOR HINGE (5,4-5,9 KG,GDA;14,5) 52

37010116 OVEN DOOR HINGE (5,4-5,9 KG,GDA;14,5) 52
|-- 37007013 OVEN DOOR HANDLE ASSEMBLY STUD (2007) 53
|-- 37007013 OVEN DOOR HANDLE ASSEMBLY STUD (2007) 53



|-- 37007013 OVEN DOOR HANDLE ASSEMBLY STUD (2007) 53
37007013 OVEN DOOR HANDLE ASSEMBLY STUD (2007) 53

|-- 20740629 OUTER GLASS ASSEMBLY(B-IN,BLACK,DP) 54
20740629 OUTER GLASS ASSEMBLY(B-IN,BLACK,DP) 54

|-- 37010792 HANDLE BODY (D PROFILE ARC,INOX,DUPLO) 56
37010792 HANDLE BODY (D PROFILE ARC,INOX,DUPLO) 56

|-- 20612673 INNER PANEL(B-IN,WITH/OUT MEC.TMR,MTLPNL 70
|-- 37002331 SCREW (KNURLED, 3.9*6.5) 71

37002331 SCREW (KNURLED, 3.9*6.5) 71
20740317 FRONT PANEL(BUILT-IN) 72
32001512 SIGNAL LAMP LENS - RED Ã˜ 6 MM 77

|-- 32001510 SIGNAL LAMP BODY 79
|-- 37002003 SCREW (KNURLED, M4*6) 80
|-- 32010640 SWITCH 02/13 ANK/TB GTK 81
|-- 32001459 CAPILLARY THERMOSTAT 50-285Â°C 82

42052303 KNOB(BIG MACRO,SPINDLE TYPE B-IN,WHP INX 90

32001560 BOTTOM HEAT.ELEMENT(60*60,1100W,MAINOVEN 110
20613033 BOTTOM HEATING ELEMENT HOLDER 111
32009203 TOP AND GRILL HEATER(66,230V 2000+1200W) 112
37002786 TOP HEATING ELEMENT BULB BRACKET 114

|-- 42038653 SPACER (ROUND, 9.1 MM, 2009) 125
42038653 SPACER (ROUND, 9.1 MM, 2009) 125

|-- 37002841 SCREW (COUNTERSUNK-HEAD, 3.5*25, BLACK) 126
37002841 SCREW (COUNTERSUNK-HEAD, 3.5*25, BLACK) 126

|-- 37002652 SCREW (4.2*9.5 WASHER-HEAD KNURLED) 170
37002652 SCREW (4.2*9.5 WASHER-HEAD KNURLED) 170

|-- 37002702 SCREW (KNURLED, 4.2*9.5, BLUNT TYPE) 171
37002702 SCREW (KNURLED, 4.2*9.5, BLUNT TYPE) 171
42014491 INNER PANEL RGHT/LFT SIDE ADDITION(2006) 197
20613076 BOTTOM PANEL (BUILT-IN) 200
32005596 COOLING MOTOR 230V 11,5W 50Hz CL H 201
20613056 TOP INSULATION COVER (BUILT-IN) 202
37001963 COOLING FAN DUCT (BUILT-IN) 203
20642313 TOP PANEL (BUILT-IN,2007) 207

|-- 42016770 HANDLE ASSEMBLY GASKET 211
42016770 HANDLE ASSEMBLY GASKET 211

|-- 37008716 SCREW (KNURLED, 3.9*6.5,BLUNT TYPE) 248
37008716 SCREW (KNURLED, 3.9*6.5,BLUNT TYPE) 248
37002664 SIDE PANEL BRACKET (BUILT-IN) 297

|-- 37003142 SCREW (COUNTERSUNK-HEAD, 4*8) 305
37003142 SCREW (COUNTERSUNK-HEAD, 4*8) 305

|-- 42019954 GRADUAL WASHER 329
|-- 42019954 GRADUAL WASHER 329
|-- 42019954 GRADUAL WASHER 329

42019954 GRADUAL WASHER 329
|-- 37002452 KNURLED WASHER Ã˜4 331

37002452 KNURLED WASHER Ã˜4 331



+-- 20740310 SOLID TYPE OVEN DOOR ASS.GR(B-IN,BLACK) 378
32009198 LIMIT THERMOSTAT NC 140Â°C,250V,16A 449

|-- 37016061 THERMST BULB HOLDER(ELECTRIC,NEW) 479
37016061 THERMST BULB HOLDER(ELECTRIC,NEW) 479

|-- 37015965 SCREW (KNURLED, 3.5*9.5, BLUNT TYPE) 532
37015965 SCREW (KNURLED, 3.5*9.5, BLUNT TYPE) 532

|-- 37019096 9x9,5 TAPERED SCREW 542
|-- 37019096 9x9,5 TAPERED SCREW 542
|-- 37019096 9x9,5 TAPERED SCREW 542
|-- 37019096 9x9,5 TAPERED SCREW 542
|-- 37019096 9x9,5 TAPERED SCREW 542
|-- 37019096 9x9,5 TAPERED SCREW 542
|-- 37019096 9x9,5 TAPERED SCREW 542
|-- 37019096 9x9,5 TAPERED SCREW 542
|-- 37019096 9x9,5 TAPERED SCREW 542
|-- 37019096 9x9,5 TAPERED SCREW 542
|-- 37019096 9x9,5 TAPERED SCREW 542
|-- 37019096 9x9,5 TAPERED SCREW 542
|-- 37019096 9x9,5 TAPERED SCREW 542

37019096 9x9,5 TAPERED SCREW 542
+-- 20612979 TRAY GROUP (60*60, DEEP, BLACK)
|-- 52003339 CORRUGATED LINER
+-- 20615160 PACKAGE GROUP(BI,66SHRINK)
|-- 47000874 HORIZONTAL WOODEN SUPPORT (60*60)
|-- 52003172 SIDE STYROFOAM (BUILT-IN, 60*60)
|-- 52003425 INNER GLASS STYROFOAM
|-- 52003660 BUILT-IN HOB CARTON BOX
|-- 52005989 CARTON BRACKET
|-- 52006255 BUILT-IN HOB CARTON BOX
|-- 52026262 HORIZONTAL SHIPMENT SUPPORT STYROFOAM
+-- 20616016 INNER OVEN DOOR PRE.GROUP(ANK,ATSN,KA:42

20616609 WRAPPING INSULATION (30X450X1750)
+-- 20617001 REAR INSUL.CVR CONTACT GR(BUILT-IN)
+-- 20617038 HINGE COUNTERPART CONTACT GROUP
+-- 20617039 BOTTOM HEATING INSUL.CVR CONTACT GR.
+-- 20617078 HINGE CONTACT GROUP
+-- 20617080 COVER CONTACT GROUP
+-- 20617098 UPPER HEATER CONTACT GROUP
+-- 20617186 SIDE PANEL CONTACT GROUP
+-- 20617189 BOTTOM COVER CONTACT GROUP
+-- 20617190 COOLING MOTOR CONTACT GROUP
+-- 20617191 TOP INSULATION COVER CONTACT GR.
+-- 20617192 INNER PANEL CONTACT GROUP
+-- 20617193 COOLING FAN CONTACT GROUP
+-- 20617194 LIMIT THERMOSTAT CONTACT GROUP
+-- 20617195 TOP PANEL CONTACT GROUP
+-- 20617196 REAR COVER CONTACT GR.(BUILT-IN)
+-- 20617235 FRONT PANEL CONTACT GROUP



+-- 20618374 SIDE PANEL BRACKET CONTACT GROUP
+-- 20618490 TERMINAL BOX CONTACT GROUP
+-- 20621711 INNER PANEL SIDE PART-ADDITIONAL
+-- 20642371 SIDE PANEL GROUP (BUILT-IN)
+-- 20670401 HINGE GROUP (5,4 - 5,9 KG)
+-- 20678372 BUILT-IN OVEN ASSEMBLY KIT
+-- 20697048 EXHAUST CONTACT GROUP(BUILT-IN)
+-- 20737591 GRID GROUP (60*60, LOCKED)
|-- 52003339 CORRUGATED LINER

32003320 SILICONE CABLE(Ã˜0.85MM,SINGLE WIRE)
32003321 SILICONE CABLE(Ã˜0.85MM,SINGLE WIRE)

+-- 32017716 TERMINAL MAIN WIRING GROUP (32001516 3G1
+-- 37002984 INNER PANEL GROUP
|-- 32002316 WIRING HARNESS

47000874 HORIZONTAL WOODEN SUPPORT (60*60)
47002447 ROCK WOOL (66,30,45KG/M3,REAR)
52003172 SIDE STYROFOAM (BUILT-IN, 60*60)
52003339 CORRUGATED LINER
52003425 INNER GLASS STYROFOAM
52003660 BUILT-IN HOB CARTON BOX
52005989 CARTON BRACKET

+-- 52006255 BUILT-IN HOB CARTON BOX
|-- 52003660 BUILT-IN HOB CARTON BOX

52026262 HORIZONTAL SHIPMENT SUPPORT STYROFOAM
+-- 52083804 DOCUMENT BAG /10631332
|-- 52043089 USER MANUAL



Can be ordered
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes

Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes



Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes

Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes



Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
No
Yes
No
Yes
Yes
Yes
Yes
Yes
Yes
Yes
No
Yes
No
No
No
No
No
No
No
No
No
No
No
No
No
No
No
No



No
No
No
No
No
Yes
No
No
Yes
Yes
Yes
No
No
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
Yes
No
Yes


	VS889818_10631332_20121121

